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Azathioprine



Docetaxel



Cytomegalovirus reactivation



Risk of alcohol intoxication



Australia. The Therapeutic Goods administration (TGA) has warned about the risk of Cytomegalovirus reactivation associated with the use of Azathioprine.



USA. The US Food and Drug Administration (FDA) is warning that the intravenous chemotherapy drug docetaxel contains ethanol, also known as alcohol, which may cause patients to experience intoxication or feel drunk during and after treatment. FDA is revising the labels of all docetaxel drug products to warn about this risk.



Information about the risk of cytomegalovirus reactivation in patients with inflammatory bowel disease has been added to the Product Information for Azathioprine. Azathioprine is used as an immunosuppressant antimetabolite. It can be used alone or in combination with corticosteroids and/or other immunosuppressive drugs and procedures. The oral use of Azathioprine has been reported to be associated with Cytomegalovirus (CMV) which is a common viral infection that normally remains dormant until reactivated when Tlymphocyte mediated immunity is compromised. CMV viraemia can lead to secondary haemophagocytic syndrome. TGA now advises that CMV viraemia resulting in severe pneumonitis and haemophagocytic syndrome in patients with inflammatory bowel disease has been reported in the literature. It recommends that caution be exercised and specialist literature consulted when assessing the risk of CMV reactivation and inflammatory bowel disease deterioration. Four cases of CMV reactivation and/or haemophagocytic syndrome associated with azathioprine have been reported to the TGA since 1992. Reference: Medicine Safety Update. June 2014. (www.tga.gov.au)



Docetaxel is a prescription chemotherapy drug used to treat different kinds of cancer, including cancers of the breast, prostate, stomach, head and neck cancers, and non-smallcell lung cancer. Health-care professionals should consider the alcohol content of docetaxel when prescribing or administering the drug to patients, particularly in those whom alcohol intake should be avoided or minimized and when using it in conjunction with other medications. Reference: FDA Safety Communications, US FDA, 20 June 2014. (www.fda.gov)



Etonogestrel/ethinyl estradiol slow release vaginal ring New usage restrictions Canada. Health Canada has endorsed important safety information on etonogestrel /ethinyl estradiol slow release vaginal ring (NUVARING®). New contraindications include the following: • Etonogestrel /ethinyl estradiol should not be used by women who smoke (if over age 35), or who have severe or multpile risk factors for thrombosis, including: vulvular heart disease with



complications, hypertension, severe dyslipoproteinemia, abnormality in proteins that regulate coagulation, diabetes mellitus with vascular involvement, or major surgery with prolonged immobilization. • Etonogestrel /ethinyl estradiol should NOT be used by women who have experienced migraines with focal neurological symptoms, or pancreatitis associated with severe hypertriglyceridemia. • Prescribers should consider the above new contraindications when discussing treatment options with their patients. Reference: Health Canada, Important Safety Information, July 31, 2014. (www.canada.gc.ca)



Lidocaine Viscous Should not be used to treat teething pain USA. The US Food and Drug Administration (FDA) notified health professionals, their provider organizations and caregivers for infants, that prescription oral viscous lidocaine 2% solution should not be used to treat infants and children with teething pain. FDA is requiring a Boxed Warning to be added to the prescribing information (label) to highlight this information. Oral viscous lidocaine solution is not approved to treat teething pain, use in infants and young children can cause serious harm, including death. Topical pain relievers and medications that are rubbed on the gums are not necessary or even useful because they wash out of the baby’s mouth within minutes. When too much viscous lidocaine is given to infants and young children or they accidentally swallow too much, it can result in seizures, severe brain injury, and problems with the heart. Cases of overdose due to wrong



REGULATORY MATTERS dosing or accidental ingestion have resulted in infants and children being hospitalized or dying. In 2014, FDA reviewed 22 case reports of serious adverse reactions, including deaths, in infants and young children 5 months to 3.5 years of age who were given oral viscous lidocaine 2 percent solution for the treatment of mouth pain, including teething and stomatitis, or who had accidental ingestions. Health care professionals should not prescribe or recommend this product for teething pain. Parents and caregivers should follow the American Academy of Pediatrics’ recommendations for treating teething pain which includes the following:



•



•



Use a teething ring chilled in the refrigerator (not frozen). Gently rub or massage the child’s gums with your finger to relieve the symptoms.



FDA is also encouraging parents and caregivers not to use topical medications for teething pain that are available over the counter (OTC) because some of them can be harmful. FDA recommends following the American Academy of Pediatrics’ recommendations to help lessen teething pain. Reference: FDA Safety Communications, US FDA, 26 June 2014 (www.fda.gov).



Methadone (Oral) Safety issues associated with high povidone content Europe. The Coordination Group for Mutual Recognition and Decentralised Procedures – Human (CMDh) 1 has endorsed by consensus the recommendation to suspend the marketing authorisation of



methadone oral (by mouth) solutions containing high molecular weight povidone. These products will remain suspended until they have been reformulated. Additionally, the CMDh agreed that methadone tablets that contain low molecular weight povidone should remain on the market with changes to the product information. Methadone is used in rehabilitation programs to prevent or reduce withdrawal symptoms in patients dependent on opioids such as heroin. Some oral formulations of methadone also contain the additive povidone, which is available in different molecular weights. While these medicines are intended for oral use only, some patients may misuse oral methadone formulations by injecting them into a vein. If a medicine containing high molecular weight povidone (known as K90) is misused in this way, the povidone is not excreted from the body and accumulates inside the cells of vital organs, which may cause serious harm. The safety of oral methadone medicines containing povidone was reviewed by the European Medicines Agency’s (EMA) Pharmacovigilance Risk Assessment Committee (PRAC), following reports of serious adverse events in former or current drug abusers in Norway, which led to the suspension of methadone oral solutions containing povidone K90 from the Norwegian market. The PRAC concluded that risk minimisation measures would be insufficient to mitigate the risks with oral solutions containing high molecular weight povidone, and therefore recommended that these products should be suspended. They will need to be appropriately reformulated before being reintroduced in the European market.



For methadone tablets containing povidone of lower molecular weight (e.g. K25 and K30), the available data showed that this kind of povidone is excreted from the body and does not accumulate inside the cells as high molecular weight povidone does. Therefore, these products will remain in the market and changes will be made to the product information (SmPC and package leaflet) to reinforce the message that tablets are for oral administration only and must not be taken in any other way. As the PRAC recommendation was endorsed by consensus by the CMDh, it will now be implemented in all EU Member States where these medicines are marketed, according to an agreed timetable. Reference: Press Release, EMA, 24 June 2014 (www.ema.europa.eu)



Ondansetron New dosing restrictions Canada. Health Canada has informed health-care professionals the new safety information regarding the dosage and administration of intravenous ondansetron in geriatrics (>65 years of age). In geriatrics, ondansetron (Zofran ®) is indicated for the prevention of nausea and vomiting associated with emetogenic chemotherapy. New dosing restrictions are recommended to mitigate the risk of QT prolongation in elderly patients (>65years of age). The dosing restrictions for geriatrics are summarized below: • In patients ≥75 years of age, the initial IV dose must not exceed 8mg.
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REGULATORY MATTERS • In patients years of age, the initial IV dose must no exceed 16mg. • Subsequent IV doses must not exceed 8mg and may even be given 4 and 8 hours after the initial dose. • All IV doses must be diluted in 50-100mL of saline or other compatible fluid. • All IV doses must be infused over no less than 15 minutes. There are no changes to the recommended oral dosing. These recommendations follow a previous risk communication, which detailed that ondansetron caused dosedependent prolongation of the QT interval, which can lead to the Torsade de Points, a potentially life-threatening heart arrhythmia. Caution must be used if administering the ondansetron to patients with risk factors for QT interval prolongation or cardiac arrhythmias and electrolyte imbalances should be corrected prior to ondansetron administration. Reference: Health Canada, Important Safety Information. June 12, 2014. (www.canada.gc.ca)



Renin-Angiotensin system (RAS) acting agents Restricted use, especially in diabetic nephropathy Europe. The EMA’s Committee for Medicinal Products for Human Use (CHMP) has endorsed restrictions on combining different classes of medicines that act on the renin-angiotensin system (RAS), a hormone system that controls blood pressure and the volume of fluids in the body. These medicines (called RASacting agents) belong to three main classes: angiotensin-



receptor blockers (ARBs, sometimes known as sartans), angiotensin-converting enzyme inhibitors (ACE-inhibitors) and direct renin inhibitors such as aliskiren. Combination of medicines from any two of these classes is not recommended and, in particular, patients with diabetes-related kidney problems (diabetic nephropathy) should not be given an ARB with an ACEinhibitor. Where combination of these medicines (dual blockade) is considered absolutely necessary, it must be carried out under specialist supervision with close monitoring of kidney function, fluid and salt balance and blood pressure. This would include the licensed use of the ARBs candesartan or valsartan as add-on therapy to ACEinhibitors in patients with heart failure who require such a combination. The combination of aliskiren with an ARB or ACE-inhibitor is strictly contraindicated in those with kidney impairment or diabetes. The CHMP opinion confirms recommendations made by the Agency’s Pharmacovigilance Risk Assessment Committee (PRAC) in April 2014, following assessment of evidence from several large studies in patients with various preexisting heart and circulatory disorders, or with type 2 diabetes. These studies found that combination of an ARB with an ACE-inhibitor was associated with an increased risk of hyperkalaemia (increased potassium in the blood), kidney damage or low blood pressure compared with using either medicine alone. Reference: Press Release, EMA, 23 May 2014. (www.ema.europa.eu)



Serotonin Antagonists Risk of seretonin syndrome Canada. Health Canada has completed a safety review of the serotonin blocking drugs (serotonin antagonists): palonosetron, dolasetron, granisetron and ondansetron. These drugs are used for treating nausea and vomiting due to cancer therapy. This review identified a potential risk of serotonin syndrome occurring when serotonin accumulates to high levels in the body. Health Canada has requested that manufacturers incorporate the risk of serotonin syndrome into the Warnings and Precautions section and the Consumer Information section of the Canadian Product Monograph for these drugs. A 2012 signal in the World Health Organization (WHO) Pharmaceuticals Newsletter prompted the review. The publication indicated that ondansetron used together with other drugs that affect serotonin levels (serotonergic drugs) may contribute to the development of serotonin syndrome in susceptible patients. Serotonin syndrome occurs when serotonin, a chemical normally found in the body, accumulates to high levels. This usually happens with combinations of certain drugs that affect serotonin levels, but may also occur with a single drug. It is very important to diagnose serotonin syndrome early as it can be fatal if not treated. Symptoms of serotonin syndrome may include any combination of confusion, agitation, restlessness, muscle twitching or stiffness, fever, increased sweating and heart rate, blood pressure fluctuations, pupil
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REGULATORY MATTERS dilatation, nausea and/or vomiting, loss of consciousness and coma. Neuroleptic malignant syndrome is a lifethreatening condition with changes in the nervous, muscular and cardiovascular system. Neuroleptic malignant syndrome is associated with the use of antipsychotics and dopamine enhancing drug and it presents with clinical features similar to serotonin syndrome. Dopamine is another chemical normally found in the body. The way neuroleptic malignant syndrome occurs in the body is different to how serotonin syndrome occurs in the body. However, these two syndromes raise a diagnostic problem to the healthcare professional. As the treating healthcare professional could misdiagnose serotonin syndrome, it is important that patients who experience any of these symptoms talk to a healthcare professional immediately. Health Canada received two Canadian reports of serotonin syndrome with serotonin blocking drugs used to treat nausea and vomiting. One report described an incident of serotonin syndrome in a 30year-old man taking ondansetron and other medications. The other report described an incident of serotonin syndrome and neuroleptic malignant syndrome in a 12-year-old boy taking granisetron and olanzapine. Both patients recovered The Health Canada review noted that when used as indicated, serotonin blocking drugs used to treat nausea and vomiting alone are unlikely to cause serotonin syndrome. However, when these drugs are used in combination with other drugs that affect serotonin levels, the way they work together in the body could explain how serotonin syndrome can occur.



The Canadian Product Monographs for ALOXI®, KYTRIL®, and ZOFRAN® now contain this new safety information. ANZEMET® has recently been discontinued by the manufacturer in Canada. Manufacturers of generic versions of these drugs will also update their Product Monographs. On May 14, 2014 Health Canada also issued an Information Update to the public communicating the risk of serotonin syndrome with serotonin blocking drugs used to treat nausea and vomiting. Reference: Advisories, Warnings and Recalls, Health Canada, May 14, 2014. (www.hc-sc.gc.ca)



Strontium ranelate Cardiovascular and Skin Reactions reported Saudi Arabia. The Saudi Food and Drug Authority (SFDA) advised health-care providers that strontium ranelate (Protelos®), which is indicated in treating severe osteoporosis in postmenopausal women, is no longer available in the Saudi market due to serious cardiovascular and skin adverse drug events. This decision was based on a comprehensive review of the available evidence to assess the benefit/risk balance of using strontium ranelate in patients suffering from osteoporosis. This review involved a number of clinical trials, observational studies and post-marketing surveillance data for the product.



The aforementioned issue was discussed in the Saudi Pharmacovigilance Advisory Committee meeting and it was concluded that based on the available evidence, the risks associated with using strontium ranelate for osteoporosis outweigh potential benefits and the proposed risk minimization measures may not be sufficient to protect the patients. Therefore, the SFDA decided to revoke the marketing authorization of strontium ranelate from the local market due to aforementioned risks and the availability of safer alternatives. Reference: Communication from National Pharmacovigilance and Drug Safety Centre, SFDA, 01 June 14 (www.sfda.gov.sa/npc)



Testosterone products Risk of venous blood clots USA. The US Food and Drug Administration (FDA) notified health professionals and their medical care organizations that it is requiring the manufacturers of all approved testosterone products to include a warning in the drug labelling about the risk of blood clots in the veins, also known as venous thromboembolism (VTE), including deep vein thrombosis (DVT) and pulmonary embolism (PE). The risk of venous blood clots as a possible consequence of polycythaemia is already included in the labelling of testosterone products. Because there have been post market reports of venous blood clots unrelated to polycythaemia, FDA is requiring a change to drug labelling of all testosterone products to provide a more general warning regarding venous



The evaluated data indicated that there is an increased risk of heart problems (such as myocardial infarction) among strontium ranelate users. Furthermore there were confirmed cases of serious skin and hypersensitivity reactions such as drug rash with eosinophilia and systemic symptoms (DRESS). WHO Pharmaceuticals Newsletter No. 4, 2014 • 7



REGULATORY MATTERS blood clots, to ensure this risk is described consistently in the labelling of all approved testosterone products. This new warning, a class labelling change, is not related to an ongoing FDA evaluation of the possible risk of stroke, heart attack, and death in patients taking testosterone products. FDA is currently evaluating the potential risk of these cardiovascular events, which are related to blood clots in the arteries. Reference: FDA Safety Communications, US FDA, 20 June 2014 (www.fda.gov).
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SAFETY OF MEDICINES



Chlorhexidine solution Risk of chemical burn injury to skin in premature infants Europe. The MHRA has warned health-care professionals about the risk of chemical burn injury to skin in premature infants. Chlorhexidine is an antiseptic frequently used for skin disinfection before catheterisation of premature infants. Advice for health-care professionals are: • When using alcohol-based or water-based chlorhexidine solutions on preterm infants, bear in mind the risk of severe chemical injuries. • Use the minimum amount of chlorhexidine solution required and do not allow the solution to pool. Remove any excess solution and any soaked materials, drapes, or gowns from the skin. • Monitor patients frequently to detect and manage cutaneous side effects at an early stage. The MHRA received 14 reports of serious side effects in premature infants who were treated with chlorhexidine solution before central venous catheterisation (umbilical catheterisation or long line insertion). Another 14 cases were identified in the medical literature. The side effects included erythema and chemical burns with and without skin loss. Four of these had a fatal outcome, although severe complications of prematurity might have contributed to two of the fatal cases. The chemical injuries occurred in infants of less than 32 weeks gestation and within the first few days of life when



alcohol based chlorhexidine solutions (0.5% or 2% in 70% alcohol) or 2% aqueous chlorhexidine solutions were used. This issue will be reviewed at a European level. The MHRA will publish the outcomes of the review and any regulatory changes. Reference: MHRA, Drug Safety Update, volume 7, issue 11, June 2014: S4. (www.mhra.gov.uk)



Ferumoxytol New Restrictions Canada. Health Canada has endorsed important safety information on ferumoxytol due to serious hypersensitivity reactions. The Product Monograph has been revised to reflect new usage restrictions in patients treated with ferumoxytol. Ferumoxytol is an intravenous iron product authorized for the treatment of iron deficiency anaemia in adult patients with chronic kidney disease (CKD). Ferumoxytol is now contraindicated in patients with any allergy to other parenteral iron products or in patients with multiple (two or more) drug allergies. Health-care professionals are also reminded that: • Serious hypersensitivity reactions including life threatening and fatal anaphylaxis /anaphylactoid reactions have occurred in patients receiving intravenous iron products including ferumoxytol. • Ferumoxytol should only be administered when personnel and therapies are immediately available for the treatment of anaphylaxis and other hypersensitivity reactions. • Patients should be closely monitored for signs and



symptoms of hypersensitivity, including clinically significant hypotension, during and for at least 30 minutes after each administration of ferumoxytol. • Before each administration patients should be informed of the risk of hypersensitivity. Patients should also be informed of the relevant symptoms and asked to seek urgent medical attention if a reaction occurs. Reference: Health Canada, Important Safety Information. July 11, 2014. (www.canada.gc.ca)



Intravenous dantrolene Risk of skin and injection site reactions UK. The Medicines and Healthcare products Regulatory Agency (MHRA) announced that there is an increased risk of skin and injection reactions due to undissolved crystals in the product. Intravenous dantrolene (Dantrium intravenous) is indicated for the treatment of malignant hyperthermia, a rare and potentially fatal condition induced by inhalational anaesthetics and depolarising neuromuscular blockers. Dantrium intravenous is the only product licensed in the EU for this indication. Dantrolene is associated with injection site reactions including redness, rash, swelling, localized pain, thrombophlebitis, and tissue necrosis. This risk may be increased by the crystals, from affected vials. Although using filter needles should reduce this risk, users are advised to be vigilant for the development of injection site reactions. Reference: Drug Safety Update. July 2014. (www.mhra.gov.uk)



SAFETY OF MEDICINES



Ivabradine Emerging clinical trial evidence of increased cardiovascular risk Europe. The MHRA has recommended health-care professionals to carefully monitor for bradycardia in patients given ivabradine. Ivabradine (Procorolan) is used to treat symptoms of longterm stable angina in adults with coronary heart disease who have a normal heart rhythm. Ivabradine is also used in patients with long-term heart failure who have a normal heart rhythm but whose heart rate is at least 75 beats per minute (bpm). The EMA is reviewing how the data from the SIGNIFY study impact the balance of benefits and risks of ivabradine. While the review is ongoing, healthcare professionals are advised as follows: Posology and Monitoring • The starting dose of ivabradine is 5mg twice daily. The maintenance dose should not exceed 7.5mg twice daily. • Carefully monitor patients for bradycardia or its symptoms (e.g. Dizziness, fatigue, hypotension). • Down-titrate the dose if resting heart rate decreases persistently below 50 bpm or if the patient experiences symptoms of bradycardia. The dose can be downtitrated to 2.5mg daily if necessary. • Stop ivabradine treatment if the resting heart rate remains below 50bpm or symptoms of bradycardia persist. • Only increase the dose to 7.5mg twice daily after 3 to 4 weeks of treatment and if the 5mg dose is well tolerated but insufficient. Carefully monitor the effect of a dose increase on the heart rate.



Other considerations • Avoid concomitant use of ivabradine with heart ratereducing calcium channel blockers such as verapamil or diltiazem. • Review the treatment of patients currently using ivabradine where appropriate. Reference: MHRA, Drug Safety Update, volume 7, issue 11, June 2014: S1. (www.mhra.gov.uk)



Meningococcal B Vaccine Associated with fever in children Australia. The TGA has been undertaking enhanced monitoring of the recently launched meningococcal B vaccine, Bexsero (Bexsero ®). This is following reports of fever associated with vaccination with Meningococcal B Vaccine. Bexsero® is the first vaccine in Australia intended to prevent invasive meningococcal disease caused by strains of Neisseria meningitidis serogroup B (meningococcal B). Meningococcal B Vaccine is indicated for immunization of patients aged two months and older. For infants aged under six months, three primary doses of Meningococcal B Vaccine, plus a booster at 12 months of age, are recommended. Fewer doses are required for older age groups. The highest incidence of group B disease occurs in children aged under five years, particularly infants aged under 12 months. A lower, secondary peak in incidence has been observed in late adolescence and early adulthood. As with many other vaccines, patients may experience a rise



in temperature following vaccination with Bexsero®. During pre-market evaluation of Bexsero®, the TGA identified that use of the vaccine commonly induced fever in infants and children, including high fever, which is a risk factor for inducing a seizure. When fever occurred, it generally followed a predictable pattern starting within six hours after vaccination. In the majority of cases, the fever had ceased by the next day. Reference: Medicine Safety Update. June 2014. (www.tga.gov.au)



Meso-2, 3dimercaptosuccinic acid Potential health risks USA. The US Food and Drug Administration (FDA) is warning consumers not to purchase or to use meso-2, 3dimercaptosuccinic acid (Captomer ®) marketed as a dietary supplement for heavy metal toxicity and heavy metal chelation therapy. The products list DMSA (meso-2, 3-dimercaptosuccinic acid), as an active ingredient, which is contained in an FDA-approved prescription product indicated for the treatment of lead poisoning in children. FDA advises consumers to avoid all products offered over-thecounter (OTC) for chelation or detoxification. There are no FDA-approved OTC chelation products. Procedures involving chelation agents carry significant risks and should be performed only under medical supervision. Thorne Research, the company responsible for the distribution of Captomer® has received several adverse event reports associated with these products and has agreed to voluntarily
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SAFETY OF MEDICINES recall the products. For recall information, contact Thorne Research. FDA-approved chelating agents are available by prescription only and are approved for use in specific indications such as lead poisoning and iron overload. Consumers are advised not to purchase or use Captomer or Captomer-250 and avoid all products offered over-thecounter (OTC) for chelation or detoxification. References: FDA Safety Communications, US FDA, 13 June 2014 (www.fda.gov).



Ofatumumab Reminder of risk of serious and fatal infusion reactions Europe. The MHRA has reminded health-care professionals about the risk using ofatumumab and to always give premedication and monitor patients carefully. Ofatumumab (Arzerra) is indicated for the treatment of patients with chronic lymphocytic leukemia refractory to fludarabine and alemtuzumab. Serious fatal infusion reactions have occurred with ofatumumab and other antiCD20 monoclonal antibodies. Health-care professionals are reminded to always give premedication before each ofatumumab infusion. If a severe reaction occurs, ofatumumab infusion should be interrupted and the reaction treated. Patients with a history of decreased pulmonary function are at high risk of pulmonary complications from severe reactions. References: MHRA, Drug Safety Update, volume 8, issue 1, August 2014: A2. (www.mhra.gov.uk)



Fentanyl “patches” Reminder of potential life-threatening harm from accidental exposure, particularly in children Europe. The MHRA has reminded the need of safe handling of Transdermal fentanyl patches. Accidental exposure can occur if a patch is swallowed or transferred to another individual. Children are at risk as they may touch, suck, chew, or swallow a patch that has not been disposed of properly. Also, children have a lower threshold for fentanyl overdose than adults. Two of the three Yellow Card reports received by the MHRA have concerned children. Health-care professionals are reminded to provide clear information to patients and caregivers regarding risk of accidental exposure and the need for its appropriate disposal. References: MHRA, Drug Safety Update volume 7 issue 12, July 2014:S1. (www.mhra.gov.uk)



Vaccines Complex regional pain syndrome Australia. The TGA has reported cases of complex regional pain syndrome following vaccination. Health professionals are advised to be mindful of the potential for this adverse event when administering vaccinations and are encouraged to report any suspected cases. Complex regional pain syndrome (CRPS) is characterized by continuing pain that is disproportionate to any potential inciting event, when accompanied by sensory,



motor, vasomotor and sweating/oedema signs and symptoms.1 There are two forms of CRPS, type 1 (CRPS-I) and type 2 (CRPS-II). CRPS-I is more common and describes a situation in which the patient does not have demonstrable nerve injury. CRPS-II tends to be more serious and describes a situation in which the patient has confirmed nerve injury. While the cause of CRPS is unknown, it has been diagnosed after trauma, infection, surgery, cervical radiculopathy and myocardial infarction, as well as following vaccination. The TGA has received five adverse event reports following vaccinations that are consistent with CRPS. Three of those cases involved a human papillomavirus vaccine. Of the other two reports, one involved an influenza vaccine and the other related to diphtheriatetanus-acellular pertussis vaccination. Some other reports that listed CRPS as an adverse event did not meet the diagnostic criteria. As part of a recent review of CRPS following vaccination, the TGA referred the issue to its Advisory Committee on the Safety of Vaccines for consideration. The Committee noted that cases of CRPS were hard to capture, as there was a large variation in causes, but advised that CRPS following vaccination would have been triggered by the pain caused by the process of immunization, rather than the contents of the vaccine itself. Analysis of three cases of CRPS involving human papillomavirus vaccine in Australia, found that: • Intramuscular immunization is sufficient painful stimulus to trigger the development of CRPS-I, and that it is the process of a needle
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SAFETY OF MEDICINES penetrating the skin that is the trigger, rather than a particular vaccine antigen or adjuvant being causally related. • The Advisory Committee on the Safety of Vaccines deemed CRPS following vaccination was under-reported in Australia. • Following consideration of Australian and international data, the TGA review has concluded that CRPS following vaccination with any vaccine is a very rare event. However, there may be under-diagnosis and/or under-reporting of this adverse event in Australia. References: Medicine Safety Update. June 2014. (www.tga.gov.au)



Voriconazole Reminder of risk of liver toxicity, phototoxicity, and squamous cell carcinoma Europe. The Medicines and Health-care products Regulatory Agency (MHRA) advised health-care professionals to test liver function before starting treatment with voriconazole (Vfend) and at least weekly during the first month of treatment. Patients should be advised to avoid sunlight exposure while taking voriconazole. New tools to help monitor and manage these risks are being distributed. Voriconazole is an antifungal medicine indicated for certain worsening, possibly lifethreatening fungal infections in adults and children over 2 years. Voriconazole is known to be associated with a risk of liver toxicity, phototoxicity, and squamous cell carcinoma of the skin.



Liver toxicity



Zolpidem



• Test liver function before starting treatment with voriconazole (specifically, aspartate transaminase [AST] and alanine transaminase [ALT] levels). • Continue testing liver function at least weekly for the first month of treatment and monthly thereafter if there are no changes in the first month of treatment. • Stop voriconazole if AST or ALT levels become markedly elevated, unless you consider the benefits of voriconazole treatment to outweigh the risk of liver toxicity in that individual. Phototoxicity and squamous cell carcinoma • Tell patients to avoid sunlight exposure while taking voriconazole. Advise patients to wear protective clothing and use sunscreen with a high sun protection factor if in sunlight. • Refer patients with phototoxic reactions to a dermatologist and consider stopping voriconazole treatment. • If voriconazole is continued despite a phototoxic reaction, check the skin frequently and thoroughly to detect and manage pre-cancerous lesions as early as possible.



Reminder of risk of impaired driving ability the next day Europe. The MHRA has advised health-care professionals about the risk of impaired driving ability the next day when taking zolpidem. Zolpidem is used to treat insomnia. To reduce this risk patients are advised: • To take 10mg of zolpidem at bedtime and not to take it again in the same night • Not to drive, operate machinery, or work at heights until at least 8 hours after taking zolpidem • Not to take zolpidem with alcohol, illicit drugs, or other central nervous system suppressants • Not to drive, operate machinery or work at heights if they are still drowsy after taking zolpidem. People with liver impairment and the elderly should take no more than 5 mg of zolpidem a night. References: MHRA, Drug Safety Update, volume 7, issue 10, May 2014. (www.mhra.gov.uk)



• Stop voriconazole if precancerous skin lesions or squamous cell carcinoma are identified. Note that patients may develop squamous cell carcinoma without a prior phototoxic reaction. References: MHRA, Drug Safety Update, volume 7, issue 10, May 2014:A2. (www.mhra.gov.uk)
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SIGNAL



A signal is defined by WHO as reported information on a possible causal relationship between an adverse event and a drug, the relationship being unknown or incompletely documented previously. Usually more than a single report is required to generate a signal, depending upon the seriousness of the event and the quality of the information. A signal is a hypothesis together with data and arguments and it is important to note that a signal is not only uncertain but also preliminary in nature.



The signals in this Newsletter are based on information derived from Individual Case Safety Reports (ICSRs) available in the WHO Global ICSR Database, VigiBase®. The database contains over 7 million reports of suspected adverse drug reactions, submitted by National Pharmacovigilance Centres participating in the WHO Programme for International Drug Monitoring. VigiBase is, on behalf of the WHO, maintained by the Uppsala Monitoring Centre (UMC) and periodic analysis of VigiBase data is performed in accordance with UMC’s current routine signal detection process. More information regarding the ICSRs, their limitations and proper use, is provided in the UMC Caveat document available at the end of SIGNAL (on page 37). For information on the UMC Measures of Disproportionate Reporting please refer to WHO Pharmaceuticals Newsletter Issue No. 1, 2014.



UMC, a WHO Collaborating Centre, is an independent foundation and a centre for international service and scientific research within the field of Pharmacovigilance. UMC’s vision is to improve worldwide patient safety and welfare by reducing the risk of medicines. For more information, visit www.who-umc.org. To leave a comment regarding the signals in this Newsletter, please contact: the Uppsala Monitoring Centre, Box 1051, SE-751 40 Uppsala, Sweden. E-mail: [email protected].



Agomelatine and Hypotension Signal from Uppsala Monitoring Centre



Summary Agomelatine is a MT1 and MT2 melatonin receptor agonist prescribed for the treatment of major depressive episodes. Melatonin and to some extent melatoninergic drugs have shown cardiovascular effects in animal models and human studies, probably due to their chronobiotic and sympatholytic effects. Of the 20 reports in the WHO Global Individual Case Safety Report (ICSR) Database, VigiBase®, on hypotension under agomelatine from eight different countries, twelve were eligible for assessment. They revealed a consistent pattern of time to onset and recovery on dechallenge with a positive rechallenge in one case. The vast majority of these ICSRs (10 out of 12) reported no co-suspect medication. A possible mechanism of action, together with suggestive and consistent ICSRs, points at a signal.



Introduction Agomelatine is a MT1 and MT2 melatonin receptor agonist and a serotonin (5-HT2c) antagonist. It is approved in Europe (2009), Australia and Latin American countries for the treatment of depression in patients over 18 years in a dosage of 25-50 mg orally once daily. It is not recommended in patients under 18 years since safety and efficacy have not been established in this age group. Agomelatine has a positive effect on the resynchronisation of circadian rhythms in



animal models of circadian rhythm disruption and has shown efficacy in placebo controlled trials. The results from seven clinical trials involving SSRIs as comparators were less convincing with noninferiority being shown in four and superiority in two trials.1 No improvement was observed in very elderly patients (>75 years). The safety profile of agomelatine requires regular monitoring of liver function in all patients treated. Agomelatine is metabolised mainly by cytochrome P450 1A2 (CYP1A2) (90%) and by CYP2C9/19 (10%). Caution must therefore be exercised when inhibitors of these two isoenzymes are prescribed concomitantly.1 Agomelatine is not approved for marketing in the USA. Hypotension is a physiologic state characterized by abnormally low blood pressure. As normal blood pressure varies with age, there is no absolute threshold to define hypotension. In a younger adult hypotension might be defined as systolic pressure 0.1% and 
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